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TEST REPORT CERTIFICATION

Applicant : TP-LINK Technologies Co., Ltd.
Manufacturer : TP-LINK Technologies Co., Ltd.
EUT Description High-Gain Wireless USB Adapter
FCCID : TETWN422G
(A) MODEL NO. : TL-WN422G
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 5V From USB
(D) TEST VOLTAGE : DC 5V From PC AC 120V/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., D,
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.
Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test : Oct. 10, 2008 Jan.15, 2009

Prepared by : FOL; e !’WWN?{

Edie Huang / Assisgant
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~.....Jamy Yu/Senior Engineer
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and

Results

page 1-1

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission Test | ANSI C63.4: 2003 PASS
KDB558074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB558074
. FCC Part 15: 15.247
Band Edge Compliance Test PASS
KDB558074
_ . FCC Part 15: 15.247
Conducted spurious emissions test PASS
KDB558074
: FCC Part 15: 15.247
6dB Bandwidth Test PASS
KDB558074
FCC Part 15: 15.247
Output Power Test PASS
KDB558074
. FCC Part 15: 15.247
Power Spectral Density Test PASS
KDB558074
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)
Product Description : |High-Gain Wireless USB Adapter
This product is a wireless USB adapter, use IEEE 802.11b/g
technology.
Model Number . |[TL-WN422G
FCCID . |[TETWN422G
Operation frequency : [IEEE 802.11b:2412MHz—2462MHz
IEEE 802.119:2412MHz----2462MHz
Channel Number : [IEEE 802.11b/g: 11 Channels
Modulation type : |IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
Data Rate . [IEEE 802.11b: 11/5.5/2/1Mbps.
IEEE 802.11q: 54/48/36/24/18/12/9/6Mbps.
Output power . [20.79dBm(Maximum PK measured)
Power : [IDC 5V from USB

Antenna Assembly Gain |: |4dBi (maximum)

Applicant : |TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China

Manufacturer : |[TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone, Xili
town, Nanshan District, Shenzhen, China

USB Cable . |Shielded, Detachabled, 1m
Date of Test : |Oct.10, 2008~Jan.15, 2009
Date of Receipt : |Oct.09, 2008

Sample Type . |Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438
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2.2.Test information

The test software “ WN422G TX_RX Tool” was used to control EUT work in
Continuous TX mode, and select test channel,wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)

IEEE 802.11b 1 Low :CH1 2412

1 Middle: CH6 2437

1 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412

6 Middle: CH6 2437

6 High: CH11 2462
Note: According exploratory test, EUT will have maximum output power in
those data rate. so those data rate were used for all test.

This EUT could direct plug into USB host of computer or by a extend USB Cable
(2m long). According exploratory test, when connected to USB host by extend Cable
will have worse emissions, so all the radiated emissions were tested with extend cable
and reported. in this report.

2.3.Date rate VS power

Data rate Output power Limit
Mode |~ \ibps) CH ?dBrFr)u) (dBm)
1 CHG6 14.25 30
11b 2 CHG6 14.02 30
5.5 CHG6 14.13 30
11 CH6 13.89 30
6 CH6 20.79 30
9 CH6 20.54 30
12 CHG6 20.31 30
11g 18 CH6 19.49 30
24 CHG6 20.53 30
36 CH6 20.12 30
48 CHG6 20.03 30
54 CH6 19.89 30
When IEEE 802.11b’s data rate was 1Mbps ; IEEE 802.11g’s data rate was
6Mbps the EUT have maximum output power and all the test was performed in
this data rate set.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



2.4.Tested Supporting System Details

2.4.1.NOTEBOOK

FCC ID:TE7TWN422G
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M/N PP09S

SIN N/A

Manufacturer DELL

Power Adaptor Manufacturer: DELL,

M/N: LA65NS1-00

Cable: Unshielded, Detachabled,
4.0m

(Bond one ferrite core)

2.5.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Jun. 13, 2006 File on Federal
Communication Commission
Registration Number: 90454

Jan. 31, 2007 File on Federal
Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2008
2.6.Measurement Uncertainty(95% confidence levels, k=2)
No. Item MU Remark
1 |Uncertainty for Conducted Emission Test 2.02dB
2 Uncertainty for Radiation Emission test in 3m| 3.44 dB |Polarize: V
chamber 3.96 dB |Polarize: H
3 |Uncertainty for radio frequency 1x107
4 |Uncertainty for conducted RF Power 0.34dB
5 |Uncertainty for conducted RF Power density 1.45dB
6 |Uncertainty for conducted spurious emissions 2.0dB

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item|Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1. |Test Receiver |[Rohde & Schwarz|ESHS10 838693/001  |Dec.19, 07|1 Year
2. |L.L.S.N.#2 Kyoritsu KNW-407 |8-1636-1 May 10,08|1 Year
3. |Terminator Hubersuhner 50Q No. 1 May 10,081 Year
4. |RF Cable Fujikura 3D-2W LISN Cable 1#{Jul.08, 08 |1/2 Year
5. |Coaxial Switch |Anritsu MP59B M55367 Jul.08, 08 |1/2 Year
6. |Pulse Limiter |Rohde & Schwarz|[ESH3-Z2  |100340 Jul.08, 08 |1/2 Year

AC Mains ¢«—

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

Test Receiver

L.I1.S.N. #2 Adapter Notebook —2 EUT
a: USB Cable
(EUT: High-Gain Wireless USB Adapter)
3.3.Power Line Conducted Emission Test Limits
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.High-Gain Wireless USB Adapter (EUT)

Model Number
Serial Number
Manufacturer

3.4.2.Support Equipment

: TL-WN422G

- N/A

: TP-LINK Technologies C
: As Tested Supporting Sys

Audix Technology (Shenz

0., Ltd.
tem Detail, in Section 2.4.

hen) Co., Ltd. Report No. ACS-F08438
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3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.
3.5.3.PC ran the Control program to control EUT Work in Tx Mode

3.6.Test Procedure

The EUT is connected to the power mains through a line impedance stabilization
network (L.1.S.N.#2). Power on the PC and let it work normally, we use a keyboard test
soft ware, let EUT working in test mode, then test it. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be
changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.

3.7.Power Line Conducted Emission Test Results
PASS.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438
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iy NO.6 Ee Feng Road,EBlock 52,
A | l D IX Shenzhen Scienceslndustry Park
Nantou, 3henzhen,Guang dong, China.
Tel:+56-755-26639495
Fax:+86-755-26632877
Fostocode: 515057
Data: 3 File: D:DATA 2008 Report TITP-LINKACSEQ1313.EMI (4)
0 Level {(dBuv) Date: 2008-10-27
FCC PART 15C
FCC PART 15 C AV
40
u.15 2 5 1 2 H] 10 20 30
Trace: {Discrete) Frequency (MHz)
3ite no thudix No.l Conduction Data no H
Dis./Ant. r—— ENT407 1# WA LISN phase:
Limit (FCC PART 15C
Enwv./Ins. 129.5%C/65% ESHS 10 Engineer :Sunny
EUT tHigh-Gain Wirele=zs U3E Adapter
Power Rating :DC 5V From PC input AC 120V/60Hz
Test Hode :Tx  Mode
M/N P TL-TN422 G
LIZN Cable Emission
Lo Freqg Factor Loss Feading Level Limits=s Margin Eemwark
[MH=) [dB] (dE]) [dBuv) [dBuW) [dBEuW) [dB]
1 0.18 0.z29 ig.15 41.0%9 51.55 64 .49 12.96 oF
2 0.33 .25 i0.14 29.36 39.75 59.47 19.7:2 QoF
3 1.58 0.10 ig.15 19.1%9 Z29.44 56.00 Z6.56 oF
4 3.88 0.10 i0.15 30.93 41.21 56.00 14.78 QoF
5 10.78 .22 i0.26 15.72 Z9.:20 &0.00 30.80 oF
& 15.15 0.38 i0.35 20.946 31.89 g0. 00 Z8.31 QF
Demarks: 1.Ewmisszion Lewvel=LISN Factor+Cable Loss+FReading.

Z2.If the average limit is met when useing a gquasi-peak detector.
the EUT shall be deemed to meet bhoth limits and measurement
with average detector i unnecessarvy.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438
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NO.6 Ee Feng Road,EBlock 52,
Shenzhen Scienceslndustry Park

AUDIX )
Nantou, 3henzhen,Guang dong, China.

Tel:+56-755-26639495
Fax:+56-755-266525877
Postoode: 515057

Data: 4 File: D:DATA' 2008 Report' TITP-LINKWACSBQ1313.EMI (1)
0 Level {dBuv) Date: 2008-10-27
FCC PART 15C
FCC PART 15 C AV
40 g
B
u.15 2 5 1 2 H] 10 20 30
Trace: (Discrete) Frequency (MHz)
Jite no vhudix No.l Conduction Data no HE
Dis./Ant. - ENT407 1# WE LISN phase:
Limit :FCC PART 15
Env./Ins. 129,.5%C/55% ESHS 10 Engineer :3unny
EUT tHigh-Gain Wireless U3E Adapter
Power Rating :DC 5V From PC input AC 1Z0V/E0Hz
Test Hode :Tx  Mode
M/N P TL-TN4Z2 G
LIZN Cable Emission
Mo Freq Factor Loss Reading Lewvel Liwits Margin Remark
[MH=z) [dE) [dE) [dBuv) [dBuW) [dBEuW) [dE)
1 0.18 a.15 i0.15 41.76 52.0¢6 o4 .49 1z.43 QoF
2 0.z24 a.1z i0.15 36.29 46,56 g2 .11 15.55 oF
3 0.33 a.15 i0.14 29,47 39.76 £o. 47 12.71 QF
4 1.91 0.03 ig.15 Zz0.42 30,60 56.00 z5.40 oF
= 3.94 o.04 io.18 27.17 37.39 Ea.00 15.861 QF
1 4,57 o.o05 io.19  z0o.07 30.31 56.00 Z5.88 oF
Femark=s: l1.Ewmission Lewvel=LISN Factor+Cable Loss+Feading.
2.If the average limit is met when useing a guasi-peak detector.

the EUT shall bhe deemed to weet both limits and measuremsnt
with average detector i unnecessarvy.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



4. RADIATED EMISSION TEST

4.1.Test Equipment
Frequency rang: 30~1000MHz

FCC ID:TE7TWN422G
Page 4-1

g
3

Equipment

Manufacturer

Model No.

Serial No.

Last Cal. |Cal. Interval

3#Chamber

AUDIX

N/A

N/A

Jun.09,08 |1/2 Year

EMI Spectrum

Agilent

E7403A

MY 42000106

May 10, 08 |1 Year

Test Receiver

Rohde & Schwarz

ESVS20

830350/005

May 10, 08 |1 Year

Amplifier

HP

8447D

2648A04738

Jul.08.08 |1/2 Year

Bilog Antenna

Schaffner

CBL6112D

25237

Feb.21, 08 |1 Year

RF Cable

JINGCHENG

KLMR400

3# Chamber No.1

Jul.08.08 |1/2 Year

RF Cable

JINGCHENG

JBY400

3# Chamber No.2

Jul.08.08 |1/2 Year

RF Cable

JINGCHENG

JBY400

3# Chamber No.3

Jul.08.08 |1/2 Year

O N0~ W =

RF Cable

JINGCHENG

JBY400

3# Chamber No.4

Jul.08.08 |1/2 Year

[
©

Coaxial Switch

Anritsu

MP59B

M73989

Jul.08.08 |1/2 Year

Frequency rang: above 1000MHz

Item

Equipment

Manufacturer

Model No.

Serial No.

Last Cal.

Cal. Interval

Spectrum

Agilent

E4446A

MY41440292

May 10, 08

1 Year

Amp

HP

8449B

3008A00863

May 10, 08

1 Year

Antenna

EMCO

3115

9607-4877

May 27, 08

1.5 Year

Mo

Antenna

EMCO

3116

00060088

May 28, 07

1.5Year

RF Cable

Hubersuhner

SUCOFLEX1
02

271473/4

May,28, 08

1Year

RF Cable

Hubersuhner

SUCOFLEX
102

29091/2

May,28, 08

1Year

RF Cable

Hubersuhner

SUCOFLEX
102

28620/2

May,28, 08

1Year

4.2.Block Diagram of Test Setup

4.2.1.Block diagram of connection between the EUT and simulators

AC Mains ¢«—]

Adapter

Notebook a

EUT

(EUT: High-Gain Wireless USB Adapter)

Audix Technology (Shenzhen) Co., Ltd.

a: USB Cable

Report No. ACS-F08438
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4.2.2.1n Anechoic Chamber
ANTENNA TOWER
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

’73 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H) —> |TURNTABLE | g M|ETER

(WOOD)
GROUND PLANE
4.3.Radiated Emission Limit
4.3.1. 15.209 limits
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) The emissions above 1GHz should comply with average limit and
peak limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438
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4.3.2. 15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 417775 37.5-3825 1435 - 1626.5 9.0-9.2
4.20725 - 420775 73 - 74.6 1645.5 - 1646.5 93-9.5
6.215-6218 748-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332-3339 312-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

4.4 .EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.High-Gain Wireless USB Adapter (EUT)

Model Number : TL-WN422G
Serial Number : N/A
Manufacturer :  TP-LINK Technologies Co., Ltd.
4.4.2.Support Equipment : As Tested Supporting System Detail, in Section 2.4.

4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2.Turn on the power of all equipment.
4.5.3.PC ran the Control program to control EUT Work in Tx Mode

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3 meters
away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Broadband antenna (calibrated bilog antenna) is used as receiving
antenna. Both horizontal and vertical polarization of the antenna are set on test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438
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Vary the EUT’s antenna’s position to check the maximum emission level and when the
EUT’s antenna is vertical to groundplan as indicated in the test photo, maximum
emissions were detected.

The bandwidth of the test receiver (R&S ESVS20) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1IMHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz
The frequency ranges from 30MHz to 10"harmonic (25GHz) are checked.

4.7 .Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



Frequency: 30MHz~1GHz

AUDIX 2

FCC ID:TE7TWN422G

Page 4-5

No.6,Ee Feng Road,Block 52,
Shenzhen 3cience&lndustry Park
Nantou Shenzhen, Guahgdohg, China
Tel:+56-755-26639495
Fax:+56-755-26632877

Fostcode: 515057

Data: 1
0 Level (dBuvim)

File: D:2008 Report DatalTACS8Q1313.EMI (2)

Date: 2008-10-22

FCCPART1S C

u3ﬂ 224, 118, 612, B806. 1000
Trace: {Discrete) Frequency (MHz)
3ite no. : 3% chamber Radiation DIata no. 1
Dis. / Aintc. 3 CBL&E112D int. pol. HORIZCWTALAL
Limit FCZ FPART1S C
Enwvw. / Ins. Z24*C/56% ESVIZ0 Engineer Junny
EOT High-Gain Wireless USE Ldapter
FPower Rating DC 5W From PC input ALC 120W/60H=
Test Hode Tx Mode
M/N TL-TN422 G
Ant. Cahle Emis=ion
Fredq. Factor Loss Peading Level Limits Magin PRemark
[MH=) (dB/ ) [dE) [dEuV) (dBuV/m) (dBuW/m) 1dE)
1 240.49 11.22 1.46 24,78 37.46 446,00 g.54 QF
2 439.34 16.79 2.04 20.19 39.02 46,00 6.95 QF
3 430.058 17.60 1.93 20.73 40.26 44.00 5.74 QF
4 599,35 13.49 2.07 15.42 35.98 46,00 10.0z2 QP
5 790.45 19.58 2.42 14.95 36.95 44.00 9.05 QF
& §80.659 19.95 2.59 16.95 39.52 44,00 6,45 QF
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are 20dE helow the official

limit sare not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-6

MNo.6,Ee Feng Road,Block 52,
Shenzhen Scienceslndustry Park
MNantou 3henzhen, Guangdong, China

Tel:+56-755-2663539495
Fax:i+586-755-26632877

Postecode: 515057

Data: 2
0 Lewvel (dBuYim)

File: D:2008 Report Data T ACSBQ1313.EMI (2)

Date: 2008-10-22

FCC PART15C
|
4I]—| 5
i}
1 2 3
0 30 224, 418. 612. 806. 1000
. Frequency (MHz
Trace: (Discrete) 4 Cy { )
3itce no. : 3# chawber Radistion Data no. Z
Dis. / Ant. 3 CBLG11:-TD hnt. pol. VERTICAL
Limit FCC FPART1S C
Env. / Ins. 24*C/56% EZVS20 Engineer 3unny
EUT High-Gain Wireless USE Adapter r
Power Rating DC 5W From PC input AC 120W/60Hz
Test Hode T= Mode
M/N TL-TN4225
Ant. Cable Emis=zion
Fred. Factor Loss Feading Level Limits Magin Remwark
[MH=) [dB/ ) [dE) [dEuV) (dBuV/m) (dBuW/m) 1dE)
1 174,53 9.53 1.27 22.68 33.48 43 .50 0.0z QF
2 240,49 11,22 1.46 20.39 33.07 45.00 12.95 QF
3 334.58 13.95 1.74 16.37 3Z2.0a 45.00 13.94 QF
4 450.08 17.60 1.93 19.859 39.4:2 46.00 6.55 QF
5 599.39 15.49 2.07 15.01 35.57 45.00 10.43 QF
& §580.659 19.95 Z.59 11.81 34.35 46.00 11.65 QF

Remarks: 1.

Emission Lewel=

limit are not reported.

Antenna Factor + Cable Loss + Beading.
The emission lewels that are Z20dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



Frequency: 1GHz~18GHz

Test Mode: IEEES802.

11b Tx

AUDIX J

FCC ID:TE7WN422G
Page 4-7

No.& Ee Feng Road,EBEl:ck 52,
Zhenzhen 3cience & Industry Park
Noutou, ShenZhen, Guahgbohg, China
Tel:+56-755-26659495-7
Fax:+86-755-26632877

Fostcode: 515057

Data: 1

File: E:2008 report data‘T'TP-LINK\ACS8G1313.EMI (52)

0 Level {dBul/im)

Date: 2008-10-10

FCC PART 15C PEAK

G0

FCC PART 15C AV

—

R e S E—

1000

3ite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

Power Rating:

Test mwode
M/

1600, 2200,
RF Chsawber
3m 3115

FCC PART 15C FPELE
23*C/E4%

Tx 11k CH1 241zZHH=z
TL-TN422G

2800, 3400, 4000
Frequency (MHz)
Iata no. i1
bnt. pol. : HORIZONTAL
Engineer @ Sunny

High-Gain Wireless USE Ldapter
DC 5Y From PC input AC 1Z20V/60H=

int. Calbhle  Amp Emission
Factor Loss Factor Reading Level Limits Margin Eemark
[dE/m) (dE) [dE) (dBEuV) (dBuV/m) (dBEuV/m) (dE]
0o Z2E5.34 1.65 36.11 5Z.64 43 .52 74.00 30.45 Peak
0o =Z5.88 1.78 35.77 5Z.80 44,59 74,00 29.31 Peak
0o Z2g8.48 Z2.49 35.18 9&8.18 93.95 74.00 -19.95 Peak
o =Z9.1%9 2.4 35.10 49.79 46,52 74,00 27.45 Peak
Emission Lewel= Antenna Factor + Cable Loss - Awp Factor + REeading.

Remarks: 1.

The emisszion lewvels that are Z0d4dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-8

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 2 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
FCC PART 15C AV
1 2
MJLM‘\JM
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chamber Data no. HE
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless USE Ldapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CH1 Z41ZMH=
M/ TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 iz894.00 Z25.481 1.71 35.93 55.59 46,95 74,00 Z27.02 Peak

2 1414.00 25.78 1.76 35.832 56.44 45.16 74.00 Z25.84 Peak

3 241z.00 Z25.48 Z2.49 35.18 110.59 106.485 74,00 -3Z2.65 Peak

Remarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

2. The emission lewels that are 2Z20dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-9

HNo.6 Ke Feng Road,EBl:ck 52,
ShenZhen 3cience & Industry Park
HNoutou, ShenZhen, Guanghong, China

Tel:+56-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 3 File: E:'2008 report data‘T'TP-LINKACS801313.EMI {52)
Level (dBulim) Date: 2008-10-10
120
4
FCC PART 115C PEAK
[i11]
FCC PART 15C AV
J I
2 oot petibriafs s P i
P VI N BT
01000 1600, 2200, 2800, 3400. 4000
Frequency (MHz)
S3ite no. RF Chamber Data no. 3
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC FPART 15C PELE
Env. / Ins. Z3*C/54% Engineer 3unny
EOT ! High-Gain Wireless U3SE Adapter
FPower Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mode T=x 11k CHe Z2Z437HH=
M/N TL-TN42 2
Ant. Cable Amp Ewmission
Freqg Factor Loss Factor Reading Level Limits Margin Femark
[MH=) (dB/ ) [dE) (dE) (dBuV) (dBuVy/m) (dBuV/m) 1dE)
1 1594.00 Z26.30 1.87 35.66 51.33 43 .54 74.00 30.16 Feak
2 1934.00 27.83 2.22 35.32 E3.:2Z0 47 .93 74.00 26.07 Peak
3 Z2194.00 Z25.17 2.35 355.24 54.91 50.19 74.00 23.581 Feak
4 2437.00 283.53 2.50 35.17 111.97 107.83 74.00 -33.833 Peak
5 3334.00 31.12 3.33 34.90 51.53 51.08 74,00 22.92 Feak

Femarks: 1. Emission Lewvel=

Lntenna Factor + Cable Loss - Amp Factor + Feading.

Z. The emission lewvels that are 20dE helow the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-10

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 4 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
2
FCC PART 15C PEAK
60
FCC PART 15C AV
\,P\AMJ 3
1 bttt L b et e oy, .
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chamber Data no. 4
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wirelezs USE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CHe Z437HH=
M/ TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2155.00 Z25.12 Z.33 35.26 5Z.385 47,57 74,00 Z6.45 Peak
2 2437.00 28.53 Z2.50 35.17 99.55 95,41 74,00 -21.41 Peak
3 3145.00 30.59 3.05 34.946 51.06 49,74 74,00 Z4.26 Peak
Bemark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + REeading.

2.

limit are not reported.

Audix Tech

The emission lewels that are Z20dE below the official

nology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7WN422G
Page 4-11

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 5

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

FCC PART 15C AV

T

1000

3ite no.
Dis. / Ant.
Limit
Envw.
EUT :
Power Rating:
Test mwode

{ Ins.

M/
Freq.
[MH=)
1 2140.00

2 2462 .00

1600, 2200, 2800, 3400, 4000
Frequency (MHz)
RF Chamber Data no. =]
3m 3115 hnt. pol. HORIZONTALL
FCC PART 15C PELE
Z23*C/54% Engineer 3unny
High-Gain Wireless U3E Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH11 2452MH=
TL-THN4225
Ant. Cahle mp Emizsion
Factor Loss Factor Reading Level Limits Margin Rewark
[dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
Zg.0%9 Z2.32 35.26 5Z.9%6 45.11 74,00 Z5.89 Peak
2B8.5E 2.51 35.17 99.24 95.13 74,00 -21.13 Peak
31.55 3.55 34.86 49.9:2 50.14 74,00 Z23.86 Peak

3 3454 .00

Remarks: 1.

Emission Lewel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7WN422G
Page 4-12

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 6

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

FCC PART 15C AV

T

1000

3ite no.
Dis. / Ant.
Limit
Envw.
EUT :
Power Rating:
Test mwode
M/

{ Ins.

1600, 2200, 2800, 3400, 4000
Frequency (MHz)

RF Chamber Data no. =]

3m 3115 hnt. pol. VERTICAL

FCC PART 15C PELE

Z23*C/54% Engineer 3unny

High-Gain Wireless U3E Adapter

DC 5V From PC input AC 120V/60Hz

Tx 11k CH11 2452MH=

TL-THN4225
Ant. Cahle mp Emizsion
Factor Loss Factor Reading Level Limits Margin Rewark
[dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
Z25.85 1.7 35.79 51.09 4z .59 74,00 31.11 Peak
Z8.04 Z2.29 35.27 E5.13 EO0.19 74.00 23.81 Peak
Z8.14 Z.35 35.25 57.30 5Z.54 74,00 Z1.46 Peak
2B8.5E 2.51 35.17 112.864 108.53 74.00 -34.53 Peak
30.88 3.17 34.92 51.25 50.38 74,00 23.62 Peak

Remarks:

Ewmission Lewvel=

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Antenna Factor + Cable Loss -
The emission lewels that are Z0dE below the official

Lip Factor + Reading.

Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-13
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 7

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit
Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. HE
3m 3115 hnt. pol. : VERTICAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless USE Ldapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH11 2452MH=

TL-THN4225

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-14

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 8 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. HE =1
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wireless UIE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CH11 Z46ZMH=z
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 49z4.00 35.09 4,69 34.47 45.39 50.70 74,00 Z3.30 Peak
2 49z4.00 35.09 4.69 34,47 36.46 41.77 E4.00 12.23 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-15
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 9

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit
Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. HE=!
3m 3115 bnt. pol. : HORIZONTAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless U3E Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11b CH11 246ZMH=z

TL-TN4ZZ G

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-16

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 10 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 1a
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless U3E hdapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CH11 Z46ZMH=z
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 49z4.00 35.09 4,69 34.47 44.07 49,35 74,00 Z24.62 Peak
2 49z4.00 35.09 4.69 34,47 36.52 41.83 E4.00 12.17 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-17
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 11

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit
Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. P11
3m 3115 bnt. pol. : HORIZONTAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless USE Ldapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH6 2437MH=

TL-THN4225

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-18

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 12 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 1z
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless USE Ldapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CHe Z437HH=
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.78 4,59 34.45 44.:20 49,09 74,00 z4.91 Peak
2 4374.00 34,78 4.59 34,483 36.12 41.01 E4.00 12.959 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-19
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 13

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

Date: 2008-10-10

120

FCC PART 15C PEAK

60

0 4000

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. P13
3m 3115 hnt. pol. : VERTICAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

! High-Gain Wireless U3E Adapter
Power Rating:

DC 5V From PC input AC 120V/60Hz
Tx 11k CH&e 2437MH=z
TL-THN4Z2G

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-20

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 14 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 14
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless USE Ldapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CHe Z437HH=
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.78 4,59 34.45 45.05 49,97 74,00 Z4.035 Peak
2 4374.00 34,78 4.59 34,43 37.05 41.94 E4.00 12 .06 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-21
ad,Bl:ck 5z,
e & Industry Park

394395-7
32877

Data: 15

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit
Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. i 15
3m 3115 hnt. pol. : VERTICAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless U3E Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH1 241ZMH=

TL-THN4zZZG

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7WN422G
Page 4-22

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 16 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. la
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wireless UIE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CH1 Z41ZMH=
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 45z4.00 34.47 4,55 34.49 45.64 50.15 74,00 Z3.85 Peak
2 4824.00 34,47 4,53 34.49 37.42 41.93 E4.00 12.07 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

limit are not re

ported.

The emission lewvels that are Z0dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-23
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 17

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit
Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. HE A
3m 3115 bnt. pol. : HORIZONTAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless U3E Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH1 241ZMH=

TL-THN4zZZG

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-24

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 18 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 15
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wireless UIE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test mwode Tx 11k CH1 Z41ZMH=
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 45z4.00 34.47 4,55 34.49 45.:21 49,72 74,00 Z4.25 Peak
2 4824.00 34,47 4,53 34.49 36.98 41.49 E4.00 12.51 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

limit are not re

ported.

The emission lewvels that are Z0dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



Test Mode: IEEE802.11g Tx

AUDIX 2

FCC ID:TE7TWN422G
Page 4-25

No.6 Ee Fenyg Boad,EBl:ck 52,

ShenzZhen Science & Industry Park
Noutou, 3henihen, Guanglong, China

Tel:+56-755-26539495-7
Fax:+56-755-26652577
Fostcode: 515057

Data: 32

File: E:2008 report data'T'TP-LINKACSSO1313.EMI (52)

Level {dBul/im)

Date: 2008-10-10

120
FCC PART 15C PEAK
60 FCC PART 15C AV
1 23 iﬁmuij L”hMMM4JmMf#JM&rﬂ»wﬂqmwm»mwanwwmuvawhum
ww«wwumhﬁvmﬂMwwﬂh*”J*wJWW&vaw
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chsawber Iata no. H 1
Dis. / Aint. 3m 3115 int. pol. @ HORIZONTALL
Limit FCC PART 15C PELAE
Env. / Ins. Z23FC/54% Engineer : Sunny

EUT

Power Rating:

Test mwode
M/

High-Gain Wireless USE bLdapter
DC 5V From PC input AC 120V/60Hz

Tx 11g CH1 Z241ZMH=z
TL-TN422G
Ant. Cahle Amp Emi=sion
Factor Loss Factor Reading Level Limits Margin Rewark
(dB/m) (dE) [dE) (dBuV) (dBuV/m) (dBuV/m) (dE}
0o 25.83 1.76 35.79 49.95 41.78 74,00 32.22 Peak
0o Z6.30 1.87 35.66 50.60 43.11 74,00 30.89 Peak
0o 26.90 Z.00 35.53 49.34 4z2.71 74,00 31.29 Peak
o Z58.07 Z2.32 35.2Z26 49.77 44,90 74,00 Z9.10 Peak
0o 28.48 Z.49 35.18 95.54 92.33 74,00 -15.33 Peak
Emmission Lewel= Antenna Factor + Cable Loss - Awp Factor + Reading.

Remarks: 1.

The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-26

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 31 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
JFCC PART 15C AV
4
. WWWM
L~m+»~“**HwJJ
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chamber Data no. 31
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless U3E Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 11g CH1 Z2412MH=z
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 ig00.00 Z6.30 1.57 35.66 50.57 43.05 74,00 30.9:2 Peak
2 2098.00 28.04 Z2.29 35.27 E51.98 47,02 74.00 Z6.958 Peak
3 241z.00 Z25.48 Z2.49 35.18 109.536 105.15 74,00 -31.15 Peak
4 3430.00 31.41 3.45 34.37 51.05 51.04 74.00 22.96 Peak

Remarks: 1. Emission Lewel=

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

intenna Factor + Cable Loss - Awp Factor + Reading.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-27

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 33 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
i
FCC PART 15C PEAK
60
FCC PART 15C AV
1 : 34@
hLﬁ“$AMTﬂwﬂJVﬁd
WW
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chamber Data no. 33
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless USE Ldapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 1l1g CH&6 2437MH=z
M/ TL-THN4225
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 15894.00 Z6.30 1.57 35.66 51.05 43.59 74,00 30.41 Peak
2 2044.00 2 27.95 Z2.26 35.28 50.40 45.33 74.00 ZB.67 Peak
3 211%.00 Z25.07 Z.30 35.26 51.50 46,61 74,00 Z27.39 Peak
4 2158.00 28.12 Z2.33 35.26 53.55 45.74 74.00 Z2E.26 Peak
5 2437.00 28.53 2.50 35.17 95.02 91.858 74,00 -17.85 Peak

Remarks: 1.

Ewmission Lewvel=

limit are not reported.

Antenna Factor + Cable Loss -
The emission lewels that are Z0dE below the official

Audix Technology (Shenzhen) Co., Ltd.

Lip Factor + Reading.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-28

o.6 Ee Feng Road,Bl;ck 52,

Zhenzhen 3cience & Industry Park

outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 34 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
T
FCC PART 15C PEAK
60
FCC PART 15C AV
4 iﬁ
3 et
1 2
ma~Vwadhﬂu+wah““W““bj4uAJdu
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chamber Data no. 34
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless USE Ldapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 1l1g CH&6 2437MH=z
M/ TL-THN4225
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 14535.00 Z5.85 1.7 35.79 49.64 41,44 74,00 32.56 Peak
2 1594.00 Z26.30 1.87 35.66 50O.35 42 .86 74.00 31.14 Peak
3 isi0.00 z27.17 Z.06 35.458 49.75 43.50 74,00 30.50 Peak
4 2110.00 28.04 Z.30 35.27 53.51 45.58 74.00 25.42 Peak
5 2185.00 28.17 2.35 35.24 54.13 49,41 74,00 24.59 Peak
& 2z45.00 28.24 Z2.38 35.22 53.38 45.78 74.00 25.22 Peak
7 2437.00 28.53 2.50 35.17 11o0.30 106.16 74,00 -32.1a Peak
Femark=s: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + REeading.

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

The emisszion lewvels that are Z0d4dE below the official

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-29

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 36 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
FCC PART 15C AV
]
1 2 iﬁmm“hpj Lmuvﬂhbﬂmﬁdﬂ¢mﬂlﬂwhNﬁM*WwwqJ¢#mMWMWwﬂL
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chamber Data no. 3G
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wireless UIE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 11g CH11 2Z3c2HMH=
M/ TL-THN4225
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 ig00.00 Z6.30 1.57 35.66 51.36 43.587 74,00 30.15 Peak
2 1984.00 27.83 2.22 35.32 51.18 45.89 74.00 28.11 Peak
3 2143.00 Z25.09 Z2.33 35.26 52.23 47.39 74,00 Z6.61 Peak
4 2462.00 28.55 2.51 35.17 96.73 9z, 62 74.00 -13.62 Peak
5 3394.00 31.31 .40 34.88 50.61 50,44 74,00 23.5¢6 Peak

Remarks: 1.

Ewmission Lewvel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

The emission lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-30

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 35 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
. FCC PART 15C AV
e
f JM
PV PR P
0 1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. RF Chamber Data no. 35
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wirelezs USE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 11g CH11 2Z3c2HMH=
M/ TL-THN4225
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 11535.00 Z5.39 1.66 36.09 52.12 43.05 74,00 30.9:2 Peak
2 1594.00 Z26.30 1.87 35.66 50.54 43.35 74.00 30.65 Peak
3 18984.00 Z7.85 Z2.22 35.32 5Z2.45 47,21 74,00 Z6.79 Peak
4 2188.00 28.17 Z2.35 35.24 5&.00 5E1.:28 74.00 22.72 Peak
5 2z224.00 28.21 2.37 35.23 54.15 49,50 74,00 24.50 Peak
& 2462.00 28.55 2.51 35.17 110.35 106.:24 74,00 -32.24 Peak

Remarks: 1.

Emission Lewel=

limit are not reported.

intenna Factor + Cable Loss - Amp Factor + Reading.
The ewmission lewvels that are Z04E below the official

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-31
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 19

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit

Env. / Ins.
EUT

Power Rating:
Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. P19
3m 3115 bnt. pol. : HORIZONTAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

: High-Gain Wireless USE Ldapter

DC 5V From PC input AC 120V/60Hz
Tx 11g CH1 Z2412MH=z
TL-THN4Z2G

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-32

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 20 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 20
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wirelezs USE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 11g CH1 Z2412MH=z
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 45z4.00 34.47 4,55 34.49 44.55 49,39 74,00 Z24.61 Peak
2 4824.00 34,47 4,53 34.49 35.24 39.75 E4.00 14.25 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



[iny] No.&6 Ee Feng Ro
A | l D IX 3henzhen 3cienc

Noutou, ShenZhen, GuahgDbohg, China

Tel:+56-755-2606
Fax:+86-755-266
Fostcode: 515057

FCC ID:TE7TWN422G
Page 4-33

ad,Bl:ck 52,
e & Industry Park

39495-7
32877

Data: 21

File: E:2008 report data'T'TP-LINKACSSO1313.EMI (52)

Date: 2008-10-10

Level {dBul/im)
20

FCC PART 15C PEAK

G0

0 4000

J3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Test wode
M/

6800, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. 21
3m 3115 hAnt., pol. : VERTICAL
FCC PART 15C PELE
23%C/54% Engineer : Sunny

' High-Gain Wireless U3E Adapter
FPower Rating:

DC 5V From PC input AC 120V/60Hz
Tx 11g CH1 241ZMH=
TL-TN422G

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-34

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 22 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
0 4000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 2z
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless U3E Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 11g CH1 Z2412MH=z
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 45z4.00 34.47 4,55 34.49 44.51 49,352 74,00 Z4.65 Peak
2 4824.00 34,47 4,53 34.49 33.75 3B.26 E4.00 15.74 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-35
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 23

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

Date: 2008-10-10

120

FCC PART 15C PEAK

60

0 4000

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. P23
3m 3115 hnt. pol. : VERTICAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless U3E Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11g CHE 2437MH=z

TL-THN4zZZG

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-36

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 24 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 24
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wireless UIE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 1l1g CH&6 2437MH=z
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.78 4,59 34.45 44.11 459,00 74,00 Z5.00 Peak
2 4374.00 34,78 4.59 34,48 36.43 41.32 E4.00 12 .68 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-37
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 25

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit
Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. P25
3m 3115 bnt. pol. : HORIZONTAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless U3E Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11g CHE 2437MH=z

TL-THN4zZZG

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-38

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 26 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 26
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT : High-Gain Wireless USE Ldapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 1l1g CH&6 2437MH=z
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 4574.00 34.78 4,59 34.45 44.25 49,14 74,00 Z4.86 Peak
2 4374.00 34,78 4.59 34,483 36.54 41.43 E4.00 12.57 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-39
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 27

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

Date: 2008-10-10

120

FCC PART 15C PEAK

60

0 4000

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. HECA
3m 3115 bnt. pol. : HORIZONTAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

! High-Gain Wireless U3E Adapter
Power Rating:

DC 5V From PC input AC 120V/60Hz
Tx 11g CH11 2Z3c2HMH=
TL-THN4Z2G

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-40

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 28 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 28
Dis. / Aint. 3m 3115 hnt. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
EUT ! High-Gain Wirelezs USE Adapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 11g CH11 2Z3c2HMH=
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 49z4.00 35.09 4,69 34.47 45.09 50,40 74,00 Z3.60 Peak
2 49z4.00 35.09 4,69 34,47 33.20 38.51 E4.00 15.45 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



iy o.6 Ee Feng Ro
A | l D IX ShenzZhen Scienc

outou, ShenZhen, Guangbong, China

Tel:+56-755-266
Fax:+B86-755-266
FPostcode: 513057

FCC ID:TE7WN422G
Page 4-41
ad,Bl;ck 52,
e & Industry Park

394395-7
32877

Data: 29

File: E:22008 report data'T'TP-LINK'ACSSO1313.EMI (52}

Level {dBul/im)

120

Date: 2008-10-10

FCC PART 15C PEAK

60

0 4000
3ite no.
Dis. / Ant.

Limit
Env. / Ins.
EUT

Power Rating:

Test mwode
M/

Ga00, 9600, 12400, 15200,
Frequency (MHz)
RF Chamber Data no. P29
3m 3115 hnt. pol. : VERTICAL
FCC PART 15C PELE
Z23*C/54% Engineer : Sunny

High-Gain Wireless U3E Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11g CH11 2462ZMH=z

TL-THN4zZZG

18000

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 4-42

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 30 File: E::2008 report data‘T'TP-LINK:ACSBO1313.EMI {52)
Level {dBul/im) Date: 2008-10-10
120
FCC PART 15C PEAK
60
1
04000 Ga00, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. RF Chamber Data no. 30
Dis. / Ant. 3m 3115 hnt. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Z23*C/54% Engineer 3unny
ETT ! High-Gain Wireless USE Ldapter
Power Rating: DC 5V From PC input AC 1Z0V/60Hz
Test wode Tx 11g CH11 2Z3c2HMH=
M/N TL-THN4225
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 49z4.00 35.09 4,69 34.47 44,27 49,55 74,00 Z24.42 Peak
2 49z4.00 35.09 4,69 34,47 34,57 39.88 E4.00 14.12 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



Test Frequency: 18GHz-25GHz

IEEE 802.11b Tx

AUDIX 2

No.6 EKe Feng FEoad,Block 52,

FCC ID:TE7TWN422G

Page 4-43

Shenzhen Science & Industry Park
Noutou, Shenzhen, GuangDbong, China
Tel:+286-755-26639495-7

Fax:+86-755-26632877

Postecode: 515057

Data: 77

120

60

0

Level {dBuV/m)

File: E:2008 report data'T'TP-LINKACS8Q 1313.EMLEMG (88)

Date: 2009-01-15

FCC PART 15C AV

MMWWWWMWWW“WW

18000 19400. 20800. 22200, 23600, 25000
Frequency {MHz)
Jite no. 3# Chamber Dats no. 7
Dis. / Ant. Sm Ant. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. Z37C/54% Engineer Iunny
EUT : High-Gain Wireless USE Adapter
Power Rating : DC 5V From PC input ALC 120V/60Hz
Test mode Tx 11k CH1 =241ZMH=z
Memo TL-THN422G
Data: 78 File: E:'2008 report data\T'TP-LINKIACS8Q 1313.EMLEMG (88)
120 Level {dBuVin) Date: 2009-01-15
G0

0

FCC PART 15C AV

MMWWMLWWWWW

18000 19400. 20800, 22200. 23600. 25000
Frequency {MHz)
Fite no. 3# Chamber Data no. @ 78
Dis. / Ant. 3m Ant. pol. : VERTICAL
Limit FCoC PART 15C AV
Env. / Ins. 23%C/54% Engineer Sunny
EUT

Power Rating @
Test mode
Memo

High-Gain Wireless UIE Ldapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH1 Z412ZMH=

TL-THN4Z2G

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX J

MNo.6 Ee Feng Road,Block 52,

FCC ID:TE7TWN422G

Page 4-44

SheniZhen Science & Industry Fark
MNoutou, 3henZhen, Guanglong, China
Tel:+36-755-26639495-7

Fax:+36-755-266328377

Postcode: 518057

Data: 79

120

60

Level {dBuV/m}

File: E:\200% report data\T'TP-LINK'ACS2Q1313.EMLEMG {28)

Date: 2009-01-15

FCC PART 15C AV

oo Py e S L St T S ek

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. 3# Chamber Data no. @ 79
Dis. / Ant. 3m Ant. pol. @ VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23*C/54% Engineer Sunny
EUT ! High-Gain Wireless USE Adapter
Fower Rating : DC 5V Fromw PC input AC 120V/60Hz
Test mode Tx 11k CH&e Z437HMH=z
Memo TL-TN4Z2G
Data: 80 File: E:2008 report data'T'TP-LINK\ACS801313.EMLEMG (88)
Level {dBu\m} Date: 2009-01-15
120
60

0

FCC PART 15C AV

T VT S Py W T S ST PRI RV WL L et

18000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
Site no. 3ff Cheber Data no. g0
Li=. / Ant. 3m Ant. pol. HORIZONTAL
Limit FCC PART 15C AWV
Env. / Ins. 23%C/54% Engineer Sunny
EUT

Power Rating :
Test mode
Memo

: High-Gain Wireless U3E Adapter

DC 5Y From PC input AC 120V/60Hz
Tx 11k CHe 2437HMH=z
TL-T4Z2&

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX J

MNo.5 Ke Feng Road,Block 52,

FCC ID:TE7TWN422G

Page 4-45

SheniZhen Science & Industry Fark
MNoutou, 3henZhen, Guanglong, China
Tel:+836-755-26639495-7

Fax:+86-755-Z6632877

Postcode: 518057

Data: 81

120

60

Lewvel (dBuV/im)

File: E:\2008 report data'T'TP-LINK'ACS8Q1313.EMLEMG (83)

Date: 2009-01-15

FCC PART 15C AV

YOOV PP RSP WV IS Y WEVFd T Y. Lo NV LTV T\ TP e O el et M

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. 3# Chamber Data no. g1
Lis. / int. 3m Ant. pol. HORIZONTAL
Limit FCC PART 15C 4LV
Env. / Ins. Z3FC/54% Engineer Sunny
EUT ! High-Gain Wireless UIE Adapter
Power Rating : DC 5Y Fromw PC input AC 120V/60Hz
Test mode Tx 11k CH11 Z46:zZ2MHz
Meto TL-T4Z2&
Data: 82 File: E:22008 report data'T'TP-LINKACS801313.EMLEWNG (88)
Lewvel (dBuVim) Date: 2009-01-15
120
60

0

FCC PART 15C AV

MWMMw«MMMMWWMW

18000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)
Fite no. 3# Chamwber Data no. @ 82
Dis. / Ant. Sm Ant. pol. : VERTICAL
Limit FCC PART 15C LV
Env. / Ins. 23FC/54% Engineer Sunny
EUT ! High-Gain Wireless USE Adapter

Power Rating :
Test mode
Memo

D 5V From PC input AC 120V/60Hz
Tx 11b CH11 Z46ZMH=z
TL-TN4Z2G

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



IEEE 802.11g TX

AUDIX J

MNo.& Ee Feng Road,Elock 52,

FCC ID:TE7TWN422G

Page 4-46

ShenZhen Science & Industry Park
HNoutou, Shenzhen, Guanglong, China
Tel:+536-755-26639495-"7

Fax:+86-755-26632877

Postcode: 518057

Data: 83

120

60

Lewvel (dBuV/im)

File: E:2008 report data T'TP-LINK'ACS8G 13 13.EMLEMG (88)

Date: 2009-01-15

FCC PART 15C AV

WWWWWWWWWMWW

0 18000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)

Site no. 3# Chawber Data no. @ B3
Dis. / Ant. Sm Ant. pol. : VERTICAL
Limit FCC PART 15C LV
Env. / Ins. 23FC/54% Engineer Sunny
EUT : High-Gain Wireless USE Adapter
Power Rating : DC 5V From PC input AC 120V/60Hz
Test mode Tx 11g CH1 Z41ZMH=
Memo TL-TN4Z2G

Data: 84 File: E:22008 repont data'T'TP-LINK'ACS801313.EMLEMG (88)

120 Lewvel (dBuV/im) Date: 2009-01-15

60

FCC PART 15C AV

MMWWWMMWWMM

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. 3# Chamber Data no. 54
Dis. / Ant. 3m int. pol. HORIZONTAL
Limit FCC PART 15C AWV
Env. / Ins. Z3FC/54% Engineer Sunny
EUT

Power Rating :
Test mode
Memo

* High-Gain Wireless USE Adapter

DC 5Y From PC input AC 120V/60Hz
Tx 11y CH1 241:MH=
TL-T4Z2&

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX J

MNo.5 Ke Feng Road,Block 52,

FCC ID:TE7TWN422G

Page 4-47

SheniZhen Science & Industry Fark
MNoutou, 3henZhen, Guanglong, China
Tel:+836-755-26639495-7

Fax:+86-755-Z6632877

Postcode: 518057

Data: 85

120

60

Lewvel (dBuV/im)

File: E:\2008 report data'T'TP-LINK'ACS8Q1313.EMLEMG (83)

Date: 2009-01-15

FCC PART 15C AV

e ot A A g

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. 3# Chamber Data no. g5
Lis. / int. 3m Ant. pol. HORIZONTAL
Limit FCC PART 15C 4LV
Env. / Ins. Z3FC/54% Engineer Sunny
EUT : High-Gain Wireless USE Adapter
Power Rating : DC 5Y Fromw PC input AC 120V/60Hz
Test mode T 11y <CHe 2437MH=
Meto TL-T4Z2&
Data: 86 File: E:2008 repornt data'T'TP-LINKACS801313.EMLEMNG (88)
120 Lewvel (dBuVim) Date: 2009-01-15
60

0

FCC PART 15C AV

o P U WU TR SR SRS B LS L

18000 19400, 20800, 22200. 23600, 25000
Frequency (MHz)
Fite no. 3# Chamwber Data no. @ 86
Dis. / Ant. Sm Ant. pol. : VERTICAL
Limit FCC PART 15C LV
Env. / Ins. 23IFC/E4% Engineer Sunny
EUT High-%ain Wireless USE Adapter

Fower Rating :
Test mode
Memo

DC 5V From PC input AC 120V/G60Hz
Tx 11y CHe 2437MHz
TL-TN4Z2G

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX J

MNo.6 Ee Feng Road,Block 52,

FCC ID:TE7TWN422G

Page 4-48

SheniZhen Science & Industry Fark
MNoutou, 3henZhen, Guanglong, China
Tel:+36-755-26639495-7

Fax:+36-755-266328377

Postcode: 518057

Data: 87

120

60

Level {dBuV/m}

File: E:\200% report data\T'TP-LINK'ACS2Q1313.EMLEMG {28)

Date: 2009-01-15

FCC PART 15C AV

WWWWWWMWWMWW

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Jite no. 3# Chamber Data no. @ 87
Dis. / Ant. 3m Ant. pol. @ VERTICAL
Limit FCC PART 15C LV
Env. / Ins. 23*C/54% Engineer Sunny
EUT ! High-Gain Wireless USE Adapter
Fower Rating : DC 5V Fromw PC input AC 120V/60Hz
Test mode Tx 11g ©CH11 Z462MH=z
Mermo TL-TN4Z25
Data: 88 File: E:2008 report data'T'TP-LINK\ACS801313.EMLEMG (88)
Level {dBu\m} Date: 2009-01-15
120
60

0

FCC PART 15C AV

e gy e e oo A AP b S g

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Site no. 3ff Cheber Data no. [=1=]
Dis. / Ant. 3m Ant. pol. HORIZONTAL
Limit FCC PART 15C 4V
Env. / Ins. 23%C/54% Engineer Sunny
EUT High-Gain Wireless U3E Adapter

Power Rating :
Test mode
Memo

DC 5Y From PC input AC 120V/60Hz
Tx 11y CH11 2462MH=
TL-T4Z2&

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



FCC ID:TE7TWN422G

Page 5-1
5. BAND EDGE COMPLIANCE
5.1.Test Equipment
Iltem| Equipment | Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
p | Spectrum Agilent E4446A | US44300459 | May,10,08 | 1 Year
Analyzer

2 | Horn Antenna EMCO 3115 9607-4877 May,27, 08 1.5 Year
3 Amplifier HP 8449B 3008A00863 | May,10, 08 1 Year
4 RF Cable Hubersuhner SUCOOFZLE)Q 271473/4 May,28, 08 1Year
5 RF Cable Hubersuhner SUC%;LEX 29091/2 May,28, 08 1Year
6 RF Cable Hubersuhner SUC%;LEX 28620/2 May,28, 08 1Year

5.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

5.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK Level measure: RBW=VBW=1MHz / Sweep=AUTO/PK Detector
() AVERAGE Level measure: RBW=1MHz / VBW=10Hz / Sweep=AUTO /PK
Detector.

5.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



FCC ID:TE7TWN422G
Page 5-2

Test Mode: |IEEE 802.11b Tx

AUDIX 2

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 53
Level {dBul/im)

File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}
Date: 2008-10-20

120
T 15C PEAK
60
ettt 0 r e e eid
02310 2333.6 2357.2 23808 24044 2428
Frequency (MHz)
Site no. : 3# Chanber Data no. 53
Dis. / Ant. HECh ] 3115 int. pol. HORIZONTAL
Limit FCC FPART 15C PEAE
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wireless USE Ldapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test mwode Tx 11b CH1 Z41:-2MH=z
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2331.36 E8.3¢6 6.65 36.00 459.47 45,45 74,00 Z25.52 Peak
2 2390.00 28.46 .71 35.35 45.93 45.15 74.00 2ZE.85 Peak
3 2400.00 Z25.46 6.73 35.95 57.55 57,12 74,00 146.85 Peak
4 2411.83 28.48 .73 35.35 95.54 a7.80 74.00 -23.80 Peak

Emission Lewel=

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

intenna Factor + Cable Loss - Awp Factor + Reading.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-3

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 54

File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}

Level {dBul/im)

120

Date: 2008-10-20

60

FCC PRRT 15( AV

05310

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Test mwode
Memo

Remarks: 1.

2333.6 2357.2
Frequency (MHz)

3# Chawbher

chil 3115

FCC PART 15C AV
Z3*C/54%

High-Gain Wireless USE Adapter

DC 5V From PC input AC 120V/60Hz

Tx 11k CTH1 Z41ZHMH=z
TL-W4Z 25

2380.8 24044 2428
Data no. a4
int. pol. HORIZOMTAL
Engineer 3unny

Ant. Cahle mp Emizsion
Factor Loss Factor Reading Level Limits Margin Rewark
[dB/ ) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
4 E5.38 6.65 36.00 35.70 34.71 54,00 19,29 Lverage
0o 28.48 .71 35.95 36.13 35.35 54,00 18.65 Lverage
0o E5.468 6.73 35.95 45.53 45.07 54,00 5.93 Lverage
7 28.48 .77 35.95 90.69 §9.99 E4.00 -35.99 Lverage
Emmission Lewel= Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewvels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-4

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 55 File: E::2008 report data‘T'TP-LINK:ACS8Q1313.EMI (76)
Level {dBul/im) Date: 2008-10-20
120
- FCC PART 15C AK
o
\n“:q ‘I;V_,/'\-
60 )
umwmwpnwﬁwwWﬁmﬁrbww
e i ™ o T P LR
0 2310 2333.6 2357.2 23808 24044 2428
Frequency (MHz)
Site no. 3# Chawbher Data no. 55
Dis. / Ant. 3m 3115 int. pol. VERTICAL
Limit FCC FPART 15C PEAE
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wirelezss U3SE Adapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test mwode Tx 11b CH1 Z41:-2MH=z
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2358.38 E28.41 .69 35.99 55.49 5zZ.60 74,00 Z1.40 Peak
2 2390.00 28.46 .71 35.35 56.61 EE.83 74.00 15.17 Peak
3 2397.08 Z25.406 .73 35.95 71.71 70.95 74,00 .05 Peak
4 2400.00 28.46 .73 35.35 £9.01 68.25 74.00 5.75 Peak
5 2411.583 28.48 .73 35.95 111.29 110.55 74,00 -36.55 Peak

Remarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

2. The emission lewels that are Z0dE below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G

Page 5-5

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 56 File: E::2008 report data‘T'TP-LINK:ACS8Q1313.EMI (76)
Level {dBul/im) Date: 2008-10-20
120
4]
h
60
/ FCC PART 150V
3/
1 2 __ﬂ__fJ/f““‘
I — - —
0 2310 2333.6 2357.2 23808 24044 2428
Frequency (MHz)
Site no. 3# Chawbher Data no. 56
Dis. / Ant. 3m 3115 int. pol. VERTICAL
Limit FCC FPART 15C 4V
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wireless U3E Adapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test mwode Tx 11b CH1 Z41:-2MH=z
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2320.05 E28.3¢6 6.65 36.00 40.15 39.16 54,00 14.54 bverage
2 2339.85 28.38 .67 35.399 40,65 39.71 E4.00 14.259 Lverage
3 2390.00 Z25.406 .71 35.95 44.93 44,15 54,00 Q.85 bverage
4 2398.62 28.46 .73 35.35 B1.82 61.06 E4.00 -7.06 Lverage
5 2400.00 28.46 .73 35.95 59.80 59.04 54,00 -5.04 brerage
& 2412.07 28.48 .73 3E5.95 102.05 101.31 E4.00 -47.31 Lverage

Remarks: 1. Emission Lewel=

2. The emission lewvels that are Z0dE below the official
limit are not reported.

intenna Factor + Cable Loss - Amp Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-6

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}

Level {dBul/im)

Date: 2008-10-20

FCC PART 15C PEAK

2
%
(RUSLERE NN Y

Data: 57
120
60
05410
3ite no.
Dis. / Ant.
Limit
Env. / In=s.
EUT

Power Rating
Test mwode
Memo

Freq.
[MH=)

1 2462.05
2 2483 .50

2454, 2468, 2482, 2496, 2510
Frequency (MHz)
3# Chawbher Data no. 57
3m 3115 int. pol. VERTICAL
FCC FPART 15C PEAE
Z3*C/54% Engineer 3unny
High-Gain Wireless USE Ldapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH11 Z452MH=
TL-TN42 2
Ant. Cahle mp Emizsion
Factor Loss Factor Reading Level Limits Margin Rewark
[dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
Z8.55 6.54 35.96 110.25 109.71 74,00 0 -35.71 Peak
28.58 £.87 35.346 E55.68 5EE5.17 74.00 158.83 Peak
Z8.60 .91 35.946 51.60 51.15 74,00 ZZ2 .85 Peak

3 2500.00

Remarks: 1.

Emission Lewel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-7

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Level {dBul/im)

File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}
Date: 2008-10-20

FCC PART 15C AV

\EMM

Data: 58
120
60
05410
3ite no.
Dis. / Ant.
Limit
Env. / In=s.
EUT

Power Rating
Test mwode
Memo

Freq.
[MH=)

1 2462.12
2 2483 .50
3 2500.00

Remarks: 1.

Emission Lewel=

2454, 2468, 2482, 2496, 2510
Frequency (MHz)
3# Chawbher Data no. : 58
3m 3115 int. pol. VERTICAL
FCC FPART 15C 4V
Z3*C/54% Engineer 3unny
High-Gain Wireless USE Ldapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH11 Z452MH=
TL-TN42 2
Ant. Cahle mp Emizsion
Factor Loss Factor Reading Level Limits Margin Rewark
[dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
Z8.55 6.54 35.96 10Z2.535 101.51 54,00 -47.81 bverage
28.58 £.87 35.96 44.39 43.88 E4.00 10.1z2 Lverage
Z8.60 .91 35.946 35.75 38.30 54,00 15.70 bverage

Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC

ID:TE7TWN422G
Page 5-8

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-266359495-7
Fax:+56-755-20032877

FPostcode: 513057

Data: 59

File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}

Level {dBul/im)

120

Date: 2008-10-20

FCC PART 15C PEAK

60

05110

3ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Test mwode
Memo

2510

FEemark

2454, 2468, 2482, 2496,
Frequency (MHz)

3# Chawbher Data no. 59
3m 3115 int. pol. HORIZONTAL
FCC FPART 15C PEAE
Z3*C/54% Engineer 3unny
High-Gain Wireless USE Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11k CH11 Z452MH=
TL-TN42 2
Ant. Cahle mp Emizsion
Factor Loss Factor Reading Level Liwmits Margin
[dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
Z8.55 6.54 35.96 97.1%7 96,60 74,00 -ZZ2.60
28.58 £.87 35.96 45.97 45.46 74.00 Z5.E54
Z8.60 .91 35.946 45.37 47,92 74,00 Z6.05
Z28.60 .91 35.946 49.90 49,45 74.00 Z4._.E5

Remarks: 1. Emission Lewel=

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

intenna Factor + Cable Loss - Awp Factor + Reading.

Report No. ACS-F08438



FCC ID:TE7TWN422G
Page 5-9

iy o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 60 File: E::2008 report data‘T'TP-LINK:ACS8Q1313.EMI (76)
Level {dBul/im) Date: 2008-10-20
120
1
60
FCC PART 15C AV
2 3
0 2440 2454, 2468, 2482, 2496, 2510
Frequency (MHz)
Site no. : 3# Chanber Data no. 60
Dis. / Ant. ro3m 3115 int. pol. : HORIZOMNTAL
Limit : FCZ PART 15C AV
Env. / Ins. 1 Z3*C/54% Engineer : Sunny
EUT : High-Gain Wireless U3E hdapter
Power Rating : DC 5V From PC input AC 1Z0V/60Hz
Test mwode : Tx 11k CH11 :Z2462MH=z
Memo i TL-TMN4ZZG
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2461.56 E8.55 6.54 35.946 8§9.65 §9.05 54,00 -35.05 bverage
2 2483.50 28.58 £.87 35.96 36.29 35.78 E4.00 15.22 Lverage
3 2500.00 Z28.60 .91 35.96 35.79 35.354 54,00 15.66 bverage
Bemark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + REeading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



FCC ID:TE7TWN422G
Page 5-10

Test Mode: IEEE 802.11g Tx

AUDIX 2

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 61 File: E::2008 report data'T'TP-LINK'ACS801313.EMI (T6)
Level {dBul/im) Date: 2008-10-20
120
PART 15 PEAK

0

2310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
Site no. 3# Chawbher Data no. a1
Disz. / Lnt. 3t 3115 int. pol. HORIZONTAL
Limit FCC PART 15C PELE
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wirelezss U3SE Adapter

Power Rating
Test mwode

DC 5V From PC input AC 120V/60Hz
Tx 1lg CH1 Z2412MH=z

Memo TL-TN42 2
Ant. Cahle mp Emizsion

Freg Factor Loss Factor Reading Level Limits Margin Rewark

[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2361.00 Z25.41 .69 35.99 45,00 45.11 74,00 Z5.89 Peak
2 2390.00 28.46 .71 35.35 E55.24 5E7.46 74.00 16.54 Peak
3 2400.00 Z25.46 .73 35.95 &7.35 66, 62 74,00 T.35 Peak
4 2409.00 28.48 .73 3E5.35 9L5.52 aL5.08 74.00 -21.08 Peak

Emission Lewel=

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

intenna Factor + Cable Loss - Awp Factor + Reading.

Report No. ACS-F08438



FCC ID:TE7TWN422G
Page 5-11

iy o.6 Ee Feng Road,Bl;ck 52,
| l IX Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 62 File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}

120 Level {dBul/im) Date: 2008-10-20

60 FCC PART 15C AV

2
3
gjffff
1 P Ry
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
Site no. : 3# Chanber Data no. @ 62
Dis. / Ant. ro3m 3115 int. pol. : HORIZOMNTAL
Limit : FCZ PART 15C AV
Env. / Ins. 1 Z3*C/54% Engineer : Sunny
EUT ! High-Gain Wirelezss U3SE Adapter
Power Rating : DC 5V From PC input AC 1Z0V/60Hz
Test wode : Tx 1l1lg CH1 Z412MH=z
Memo i TL-TMN4ZZG
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) (dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2320.20 E28.3¢6 6.65 36.00 36.50 35.51 54,00 15.459 bverage
2 2390.00 28.46 .71 35.35 40.51 39.73 E4.00 14.27 Lverage
3 2400.00 Z25.46 6.73 35.95 5Z.66 51.50 54,00 2.10 bverage
4 2413.92 28.48 .77 35.35 85.10 87.40 E4.00 -33.40 Lverage
Remarks: 1. Emission Lewel= Antenha Factor + Cabhle Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G

Page 5-12

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 63 File: E::2008 report data‘T'TP-LINK:ACS8Q1313.EMI (76)
Level {dBul/im) Date: 2008-10-20
120
4
et FCEPART 15C P
207
60 1
0 2310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
Site no. 3# Chawbher Data no. 63
Dis. / Ant. 3m 3115 int. pol. VERTICAL
Limit FCC FPART 15C PEAE
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wireless USE Ldapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test wode Tx 1lg CH1 Z2412MH=z
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2368.32 E28.41 6.69 35.97 57.56 56,69 74,00 17.51 Peak
2 2390.00 28.46 .71 35.35 70.03 69.25 74.00 4,75 Peak
3 2400.00 Z25.46 .73 35.95 79.53 79.a7 74,00 -5.07 Peak
4 2407.56 28.48 .73 35.35 110.587 110.13 74.00 -36.13 Peak

Remarks: 1. Emission Lewel=

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

intenna Factor + Cable Loss - Awp Factor + Reading.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-13

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 64 File: E::2008 report data‘T'TP-LINK:ACS8Q1313.EMI (76)
Level {dBul/im) Date: 2008-10-20
120
B
60
Vel FCIC PART 15€
X
1 3 5
L
02310 2334, 2358, 2382, 2406, 2430
Frequency (MHz)
Site no. 3# Chawbher Data no. a4
Dis. / Ant. 3m 3115 int. pol. VERTICAL
Limit FCC FPART 15C 4V
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wireless USE Ldapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test wode Tx 1lg CH1 Z2412MH=z
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2319.96 E28.36 6.65 36.00 39.57 38.585 54,00 15.12 bverage
2 2340.00 28.38 .67 35.99 37.32 36.38 E4.00 17.62 Lverage
3 2359.92 Z28.41 .69 35.99 356.64 35.75 54,00 15.25 bverage
4 2390.00 28.46 .71 35.35 50.97 EO0.19 E4.00 3.81 Lverage
5 2400.00 28.46 .73 35.95 53.02 G2.26 54,00 -5.26 brerage
& 2410.92  28.48 £.73 35.35 97.02 95.28 E4.00 -42.28 Lverage

Remarks: 1. Emission Lewel=

intenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-14

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 65 File: E::2008 report data‘T'TP-LINK:ACS8Q1313.EMI (76)
Level {dBul/im) Date: 2008-10-20
120
1
- FCC PART 15C PEAK
L~ a3
]
60 4
-\...q.%
0 2440 2454, 2468, 2482, 2496, 2510
Frequency (MHz)
Site no. 3# Chawbher Data no. 65
Dis. / Ant. 3m 3115 int. pol. VERTICAL
Limit FCC FPART 15C PEAE
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wireless USE Ldapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test wode Tx 1lo CH11 Z246ZMH=
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freg Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 2457.50 E8.55 6.54 35.96 109.49 105.9:2 74,00 -34.92 Peak

2 2483.50 28.58 £.87 35.96 71.22 70.71 74.00 3.29 Peak

3 24586.27 E8.58 6.57 35.946 70.45 69.97 74,00 4.03 Peak

4 2E00.00 28.60 .91 35.346 5&6.79 E6.34 74.00 17.66 Peak

Emission Lewel=

intenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewvels that are Z0dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-15

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China
Tel:+56-755-26659495-7
Fax:+56-755-26632877

FPostcode: 513057

Data: 66 File: E::2008 report data‘T'TP-LINK:ACS8Q1313.EMI (76)
Level {dBul/im) Date: 2008-10-20
120
1
60
FCC PART 15C AV
2
3
0 2440 2454, 2468, 2482, 2496, 2510
Frequency (MHz)
Site no. 3# Chawbher Data no. a6
Dis. / Ant. 3m 3115 int. pol. VERTICAL
Limit FCC FPART 15C 4V
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wireless USE Ldapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test wode Tx 1lo CH11 Z246ZMH=
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 2457.36 E8.55 6.54 35.96 100.351 99,74 54,00 -45.74 bverage

2 2483.50 28.58 £.87 35.346 50O.53 EO.02 E4.00 3.98 Lverage

3 2500.00 Z28.60 .91 35.96 36.95 36.50 54,00 17.50 bverage

Remarks: 1. Emission Lewvel=

Antenna Factor + Cable Loss -

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Lip Factor + Reading.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-16

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}

Level {dBul/im)

Date: 2008-10-20

FCC PART 15C PEAK

Data: 67
120
60
05410
3ite no.
Dis. / Ant.
Limit
Env. / In=s.
EUT

Power Rating
Test mwode

2454, 2468, 2482, 2496, 2510
Frequency (MHz)
3# Chawbher Data no. a7
3m 3115 int. pol. HORIZONTAL
FCC FPART 15C PEAE
Z3*C/54% Engineer 3unny
High-Gain Wireless USE Adapter
DC 5V From PC input AC 120V/60Hz
Tx 11g CH11 Z2452MH=
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2457.57 E8.55 6.54 35.96 96.93 96,36 74,00 -Z2.36 Peak
2 2483.50 28.58 £.87 35.36 56.05 EE.54 74.00 15.46 Peak
3 2500.00 Z28.60 .91 35.946 45.04 47.59 74,00 Z6.41 Peak

Remarks: 1.

Emission Lewel=

Antenna Factor + Cable Loss -

Lip Factor + Reading.

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438



AUDIX 2

FCC ID:TE7TWN422G
Page 5-17

o.6 Ee Feng Road,Bl;ck 52,
Zhenzhen 3cience & Industry Park
outou, ShenZhen, Guangbong, China

Tel:+56-755-26639495-7
Fax:+B86-755-26632877
FPostcode: 513057

Data: 68

File: E::2008 report data'T'TP-LINK'ACS8Q1313.EMI (76}

Level {dBul/im)

120

Date: 2008-10-20

60

FCC PART 15C AV

\2

T~ 3

0 2440 2454, 2468, 2482, 2496, 2510
Frequency (MHz)
Site no. 3# Chawbher Data no. a8
Dis. / Aint. 3m 3115 int. pol. HORIZONTAL
Limit FCC FPART 15C 4V
Env. / Ins. Z3*C/54% Engineer 3unny
EUT High-Gain Wireless USE Adapter
Power BRating DC 5V From PC input AC 120V/60Hz
Test wode Tx 1lo CH11 Z246ZMH=
Memo TL-TN42 2
Ant. Cahle mp Emizsion
Freq. Factor Loss Factor Reading Level Limits Margin Rewark
[MH=) [dB/ ) [dE) [dE]) (dBuV) (dBuV/m) (dBuV/m) (dE)
1 2467.72 E8.55 6.54 35.96 §5.45 g4.91 54,00 -30.91 bverage
2 2483.50 28.58 £.87 35.96 42.02 41.51 E4.00 12.459 Lverage
3 2500.00 Z28.60 .91 35.96 356.54 35.89 54,00 15.11 bverage

Remarks: 1.

Emission Lewel=

Antenna Factor + Cable Loss -

2. The emission lewels that are 2Z20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Lip Factor + Reading.

Report No. ACS-F08438



FCC ID:TE7TWN422G

Page 6-1
6. CONDUCTED SPURIOUS EMISSIONS
6.1.Test Equipment
Item [Equipment |Manufacturer |Model No. Serial No. Last Cal. Cal. Interval
1, [SPectrum s dilent E4446A US44300459 |May,10, 08 |1 Year
Analyzer

2 RF Cable [Hubersuhner |SUCOFLEX 102 |28618/2 May,28, 08 |1Year
6.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in 15.209(a).

6.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz.

6.4.Test result
PASS (The testing data was attached in the next pages.)
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item [Equipment |Manufacturer |Model No. Serial No. Last Cal. [Cal. Interval
1. [SPeCtUM A ilent E4446A US44300459 [May,10, 08 |1 Year
Analyzer

2. RF Cable |Hubersuhner |SUCOFLEX 102 |28618/2 May,28, 08 (1Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
100 kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 6dB.

7.4.Test Results
Test Mode: IEEE 802.11b TX

CH 6dB Bandwidth (MHz) Limit Conclusion
10.20 >500 PASS
6 10.00 >500 PASS
11 10.30 >500 PASS

Test Mode: IEEE 802.11g TX

CH 6dB Bandwidth (MHz) Limit Conclusion
16.50 >500 PASS
6 16.30 >500 PASS
11 16.50 >500 PASS
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8. OUTPUT POWER TEST

8.1.Test Equipment
Item|Equipment Manufacturer |Model No.  |[Serial No. Last Cal. Cal,

Interval
1. |Attenuator Agilent 8491B MY39262165|May,28, 08|1 Year
g, [SPectum Agilent EA446A  |US44300459 [May,10, 08|1 Year

Analyzer

3. |RF Cable Hubersuhner f(L)JZCOFLEX 28618/2 May,28, 08|1Year
4. |RF Cable Hubersuhner f(L)JZCOFLEX 28622/2  |May,28, 08|1 Year

8.2.Limit(FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put
Power shall not exceed 1W(30dBm)

8.3.Test Procedure

The transmitter output was connected to a spectrum analyzer via a 20dB attenuator.
use the channel power function of spectrum analyzer to read out the PK output power

or EUT

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F08438




FCC ID:TE7TWN422G

Page 8-2
8.4.Test Results
EUT: High-Gain Wireless USB Adapter MN: TL-WN422G
Power: DC 5V From PC input AC 120V/60Hz
Data Rate:11b 1Mbps ; 11g : 6Mbps ; (Note 1)
Ambient Temperature:23°C | Relative Humidity: 60%
Test date: 2008/10/27 Test site: RF site | Tested by: Sunny
Test CH: CH1:2412MHz CHG6:2437MHz CH11:2462MHz
PK Cable o
Mode | CH | Read | LoOSs Att?;;? tor (F;eBS:Jr:; (Iagnnl]t) Conclusion
(dBm) | (dBm)
CH1 -6.53 0.60 20.0 14.07 | 30.00 PASS
11b CH®6 -6.35 0.60 20.0 14.25 | 30.00 PASS
CH11 | -6.68 0.60 20.0 13.92 | 30.00 PASS
CH1 0.03 0.60 20.0 20.63 | 30.00 PASS
119 CH®6 0.19 0.60 20.0 20.79 | 30.00 PASS
CH11 | -0.18 0.60 20.0 20.42 | 30.00 PASS
Notel: According Exploratory test, These data rate have the maximum output power
Result= read + cable loss + Attenuator
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item |Equipment |Manufacturer [Model No. |Serial No. Last Cal. |Cal. Interval
1, | SPectum | ndilent | E4446A | US44300459 |May,10,08| 1 Year
Analyzer

2. | RECable | Hubersuhner SUCSOFZLEX 28618/2 |May.28,08| 1Year
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the

intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band
during any time interval of continuous transmission.

9.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. The maximum power
density level was measured by spectrum analyzer with 3kHz RBW and 30kHz VBW,
sweep time=span/3kHz.
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9.4.Test Results
EUT: High-Gain Wireless USB Adapter M/N:TL-WN422G
Power: DC 5V From PC input AC 120V/60Hz
Data Rate:11b: 1Mbps ; 11g : 6Mbps (Note 1)
Ambient Temperature:23°C |Relative Humidity: 60%
Test date: 2008/10/27 Test site: RF site Tested By: Sunny
Test CH |CH1:2412MHz CHG6:2437MHz CH11:2462MHz
Read Cable Loss | Result Limit i
Mode CH (dBm) (dB) (dBm) (dBm) Conclusion
CH1 -11.37 0.6 -10.77 8.00 Pass
11b CHG6 -11.73 0.6 -11.13 8.00 Pass
CH11 -12.33 0.6 -11.73 8.00 Pass
CH1 -16.82 0.6 -16.22 8.00 Pass
119 CHG6 -17.11 0.6 -16.51 8.00 Pass
CH11 -16.41 0.6 -15.81 8.00 Pass
Notel:According Exploratory test, These data rate have the maximum output power
Note2:Result=Read+ cable loss
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10. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is a dipole antenna with SMA-B connector (see EUT
photo) that no antenna other than that furnished by the responsible party shall be used with
the device, The maximum peak gain of this antenna is only 4dBi.
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11.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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12.PHOTOGRAPH OF TEST
12.1.Photos of Power Line Conducted Emission Test
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12.2.Photos of Radiated Emission Test
30-1000MHz
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13.PHOTOGRAPH OF EUT

Figure 1
General Appearance of the EUT
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Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT
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Figure 4
General Appearance of the EUT
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Figure 5
General Appearance of the EUT

Figure 6
Inside of the EUT
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Figure 7
Components Side of the PCB

Figure 8
Components Side of the PCB
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